
www.tpomag.com
DECEMBER 2014

 Hearts and Minds: 
Art and poetry contest 
in New York City
PAGE 16

Octavio Navarrete
Operations Manager

Carlsbad, Calif.

Let’s Be Clear: 
It’s not “human waste”

PAGE 8

How We Do It: 
Magnetite ballast for 
phosphorus removal

PAGE 26

in the Products
A CALIFORNIA AGENCY CREATES A BRAND 
FOR ITS RECYCLED WATER, BIOGAS ENERGY, 
AND PELLETIZED BIOSOLIDS 
PAGE 18

Feb. 23-26, 2015 | Indianapolis, Ind.

PAGE 50

Pride



Kel ler  America  submers ib le  level  t ransmitters  provide the 

best  pr ice,  performance,  and value for  your  appl icat ion.  

Each one is  bui l t  to  order  in  the U.S.  with  a  short ,  3-day 

lead t ime and several  models  inc lude guaranteed l ightning 
[...]
RECEIVING WATER: | Arkansas River
BIOSOLIDS: | Composting, Class A material given away to public
ANNUAL BUDGET: | $2.5 million
WEBSITE: | www.cityofsalida.com
GPS COORDINATES: | Latitude: 38°30’59.96” N; longitude: 105°58’29.29” W

A SMALL BUT EXPERIENCED TEAM IN COLORADO PRODUCES 
SPARKLING EFFLUENT USING AN INNOVATIVE PROCESS  
THAT COMBINES MIXED LIQUOR WITH FIXED-FILM MEDIA



tpomag.com    December 2014   11

wastewater: PLANT
top performer

Recognition
Surprise

STORY: Jim Force
PHOTOGRAPHY: Carl Scofield

Salida operator Bryan MacNiven  
draws a sample for lab testing.

DEEP IN THE ROCKY MOUNTAINS, RANDY SACK 
and his three operators quietly treat wastewater and septage and discharge 
sparkling effluent to the Arkansas River.

Nothing seems to faze the team at the Salida (Colo.) Wastewater Treat-
ment Facility. Together they have nearly 90 years of experience, all at the 2.7 
mgd (design) Salida plant. Few seem to notice or appreciate what they do.

That’s why the 2013 Plant of the Year Award from the Colorado Rural 
Water Association was such a surprise. “We were unaware of it until we got 
a call from the association, asking if someone from our plant was going to 
be at the award dinner,” recalls Sack, plant manager. In fact, they hadn’t 
planned to attend and had never received any honors in the past.

“We really appreciate the award,” he says now. “It makes us proud that our 
hard work has been recognized. The crew really deserves this recognition.”

NEW PROCESSES
While the Salida crew has been around for a while, the treatment pro-

cesses are relatively new — the plant was upgraded during 2010-2012. “We 
were having issues with ammonia and BOD,” Sack says. “We weren’t in vio-
lation, but it was real close.” The original plant was built in 1956; old trick-
ling filters were replaced with rotating bio-contactors in 1985.

Salida hired the engineering firm of SGM of Glenwood Springs to per-
form a study and make treatment process recommendations. “We considered 
sidestream treatment, then decided to scrap everything and start new,” Sack 
says. “It came down to an oxidation ditch versus the IFAS [Integrated Fixed-
Film Activated Sludge) process from Kruger.”

After reviewing processes at other plants, Salida chose the IFAS process, 
which adds polyethylene carrier elements to the aeration basins. The media 
provides a large surface area for beneficial microorganisms to attach, form-
ing a biofilm that supplements the activity of the suspended microorgan-

City of Salida (Colo.) Wastewater  
Treatment Facility
BUILT: | 1956, upgraded 1985, 2012
POPULATION SERVED: | 7,000
EMPLOYEES: | 4
SERVICE AREA: | City of Salida, Town of Poncha Springs
FLOWS: | 2.7 mgd design, 0.8 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | IFAS biological system
RECEIVING WATER: | Arkansas River
BIOSOLIDS: | Composting, Class A material given away to public
ANNUAL BUDGET: | $2.5 million
WEBSITE: | www.cityofsalida.com
GPS COORDINATES: | Latitude: 38°30’59.96” N; longitude: 105°58’29.29” W

A SMALL BUT EXPERIENCED TEAM IN COLORADO PRODUCES 
SPARKLING EFFLUENT USING AN INNOVATIVE PROCESS  
THAT COMBINES MIXED LIQUOR WITH FIXED-FILM MEDIA



12     TREATMENT PLANT OPERATOR

Solids withdrawn from the sys-
tem pass through a drum thickener 
and are pumped to an anaerobic 
digester. A centrifuge (Westfalia) 
dewaters the material. The resulting 
cake is composted on a drying pad 
and turned once or twice a day. Fin-
ished material is given away to the public after about a year of curing to a 
Class A quality.

AUTOMATED CONTROL
A SCADA system (Browns Hill Engineering & Controls) monitors and 

controls the entire treatment process. The project included a pump station 
designed for a 500-year flood that would enable the plant to force-feed waste-
water out to the river in case of extremely high water.

The plant also features a large septage receiving 
area. “We receive septage from several counties — 
southern Park, Chaffee, Custer and Fremont, as well 
as ski resorts and the U.S. Forest Service station in 
southern Colorado,” says Sack. “The receiving area 
is completely computerized. Truckers put in their 
code numbers, then discharge their loads.”

Any shock ammonia loads are easily handled by 
the new IFAS system. The Salida plant has one more 
project on the list: “We want to put treated city water 
in here as our potable supply,” Sack says. “Right now, 
we’re on wells and they’re getting pretty old. The last 
one was drilled 15 years ago.”

The city water line will cross the Arkansas River 
to the plant and will ensure a continuous supply. 
While most of the plant is new, Salida was able to 
keep and use the existing anaerobic digesters, add-
ing a new cover to the secondary digester. The pre-
liminary treatment building was retained, although 
the screening system is more compact than its pre-
decessor. The grit removal system is the same except 
for new pumps.

 
STAYING AHEAD

If the old plant came close to permit limits on BOD 
and ammonia, that’s no longer a concern. After nearly 
two years of operating full-bore, the plant is averaging 
below 5 mg/L on BOD, considerably under the permit-
ted level of 30 mg/L. Nitrogen is well below 1 mg/L.

Sack believes that if phosphorus removal require-
ments lie ahead, the plant will be able to meet them: 
“We’re testing for the state right now, trying to deter-
mine what we can do in terms of nitrogen and 
phosphorus.”

The upgrade was the largest capital project in the 
history of the city — about $18 million all told. The 
city creatively financed the project, prepurchasing 
some of the equipment and obtaining a $14.7 million 
loan from the U.S. Department of Agriculture, sup-
plemented by a $1.4 million grant from the U.S. 
Department of Local Affairs.

Sack and his team have also been aggressive where 
lab work is concerned, performing their own analy-
ses while also taking in samples from a number of 
small entities in the area, including ski areas, resorts 
and camps like the Young Life Ranch and Mount 
Princeton Hot Springs. “We can handle everything 
except bio-monitoring and metals, which we farm 
out,” Sack says.

IN-HOUSE MAINTENANCE
The Salida team can handle just 

about everything where maintenance 
is concerned.

“We do 95 percent of our main-
tenance in-house,” says Sack. “We 
don’t do major electrical work, but 

we handle minor wiring especially on our pumps, and we have experience 
rebuilding all our pumps — including changing out packing to mechanical 
seals — and rebuilding our primary clarifiers.

“When we face an issue, we simply go out and make things right. We had 
a primary clarifier that got all bent out of shape. We drained the tank. Dan 
Poole started measuring and ordered the metal, and in two days a new clar-
ifier scraper mechanism was welded, painted and installed. That’s the type 
of team I have.”

‘‘If I had to describe our plant in a few words, 

I’d say ‘extremely clean.’ Sure it’s a wastewa-

ter facility, but our housekeeping is immaculate.”
 RANDY SACK

(continued)

isms. As a result, the process provides enhanced treatment 
in the same volume of tankage.

The new plant takes flow from the City of Salida as 
well as wastewater from nearby Poncha Springs. Aver-
age daily flow at present is about 0.88 mgd. Influent 
flows by gravity over a bridge across the Arkansas River to the plant, where 
it enters the preliminary treatment facility for screening and grit removal 
(Vulcan screening washer). An air ionization odor control system from 
TransTech Energy and Environmental is positioned in the same area.

A pair of primary clarifiers (Evoqua) follow; the overflow is sent to two 

separate anoxic zones, and then to two aerated IFAS tanks, where the poly-
ethylene media augments biological treatment, including nitrification. Tur-
blex blowers (Evoqua) supply the air. The media is held in the activated 
sludge tank by retaining screens, while the mixed liquor flows on to two sec-
ondary clarifiers. A portion of the nitrified stream is recycled to the anoxic 

zone to achieve denitrification and partial BOD reduction upstream of the 
aerobic IFAS zones.

Clarifier overflow passes through a disc filter (WesTech Engineering) 
and then is disinfected in an Aqua Ray 40 HO UV system (Ozonia) before 
discharge to the Arkansas River, which flows eastward out of the Rockies.

FIXED-FILM TECHNOLOGY
The AnoxKaldnes IFAS (Integrated Fixed-Film Activated Sludge) 

system, developed and marketed by Kruger, a subsidiary of Veolia 
Water Solutions & Technologies, uses non-clogging biofilm carriers 
positioned with activated sludge mixed liquor in an aerobic reactor.

According to the Kruger website, the carrier media, made of 
high-density polyethylene, does not require backwashing and 
provides a large surface area for biofilm. Since nitrification capacity 
increases without an increase in solids loading, a plant can main-
tain nitrifying biomass in a smaller footprint than would be possible 
with a conventional activated sludge system.

An engineered aeration system mixes the media and mixed 

liquor in the reactor. Stainless steel screens retain the media within 
the reactor, allowing the mixed liquor to pass through and settle out 
in the secondary clarifiers. The pre-denitrification zone combines 
nitrified internal recirculation, raw influent and return activated 
sludge to achieve total nitrogen removal and partial BOD reduction 
upstream of the aerobic IFAS zones.

“Kruger sent out some of their top people to teach our staff 
about the system,” says Randy Sack, plant manager.” John He 
conducted the training with staff. He taught us about trying 
different things with the system, like changing the internal recycle 
and trying a thicker sludge blanket to help with some of the removals.”

‘‘We do 95 percent of our maintenance in-house. ... When 

we face an issue, we simply go out and make things right.”
RANDY SACK

Salida Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 280 mg/L < 5 mg/L 30 mg/L

TSS 300 mg/L < 5 mg/L 30 mg/L

Ammonia 19 mg/L < 1 mg/L Report

The team at the Salida treatment facility includes, from left, 
Bryan MacNiven, operator; Randy Sack, plant manager; 
and Dan Poole and Bob Cannon, operators.



tpomag.com    December 2014   13

Solids withdrawn from the sys-
tem pass through a drum thickener 
and are pumped to an anaerobic 
digester. A centrifuge (Westfalia) 
dewaters the material. The resulting 
cake is composted on a drying pad 
and turned once or twice a day. Fin-
ished material is given away to the public after about a year of curing to a 
Class A quality.

AUTOMATED CONTROL
A SCADA system (Browns Hill Engineering & Controls) monitors and 

controls the entire treatment process. The project included a pump station 
designed for a 500-year flood that would enable the plant to force-feed waste-
water out to the river in case of extremely high water.

The plant also features a large septage receiving 
area. “We receive septage from several counties — 
southern Park, Chaffee, Custer and Fremont, as well 
as ski resorts and the U.S. Forest Service station in 
southern Colorado,” says Sack. “The receiving area 
is completely computerized. Truckers put in their 
code numbers, then discharge their loads.”

Any shock ammonia loads are easily handled by 
the new IFAS system. The Salida plant has one more 
project on the list: “We want to put treated city water 
in here as our potable supply,” Sack says. “Right now, 
we’re on wells and they’re getting pretty old. The last 
one was drilled 15 years ago.”

The city water line will cross the Arkansas River 
to the plant and will ensure a continuous supply. 
While most of the plant is new, Salida was able to 
keep and use the existing anaerobic digesters, add-
ing a new cover to the secondary digester. The pre-
liminary treatment building was retained, although 
the screening system is more compact than its pre-
decessor. The grit removal system is the same except 
for new pumps.

 
STAYING AHEAD

If the old plant came close to permit limits on BOD 
and ammonia, that’s no longer a concern. After nearly 
two years of operating full-bore, the plant is averaging 
below 5 mg/L on BOD, considerably under the permit-
ted level of 30 mg/L. Nitrogen is well below 1 mg/L.

Sack believes that if phosphorus removal require-
ments lie ahead, the plant will be able to meet them: 
“We’re testing for the state right now, trying to deter-
mine what we can do in terms of nitrogen and 
phosphorus.”

The upgrade was the largest capital project in the 
history of the city — about $18 million all told. The 
city creatively financed the project, prepurchasing 
some of the equipment and obtaining a $14.7 million 
loan from the U.S. Department of Agriculture, sup-
plemented by a $1.4 million grant from the U.S. 
Department of Local Affairs.

Sack and his team have also been aggressive where 
lab work is concerned, performing their own analy-
ses while also taking in samples from a number of 
small entities in the area, including ski areas, resorts 
and camps like the Young Life Ranch and Mount 
Princeton Hot Springs. “We can handle everything 
except bio-monitoring and metals, which we farm 
out,” Sack says.

IN-HOUSE MAINTENANCE
The Salida team can handle just 

about everything where maintenance 
is concerned.

“We do 95 percent of our main-
tenance in-house,” says Sack. “We 
don’t do major electrical work, but 

we handle minor wiring especially on our pumps, and we have experience 
rebuilding all our pumps — including changing out packing to mechanical 
seals — and rebuilding our primary clarifiers.

“When we face an issue, we simply go out and make things right. We had 
a primary clarifier that got all bent out of shape. We drained the tank. Dan 
Poole started measuring and ordered the metal, and in two days a new clar-
ifier scraper mechanism was welded, painted and installed. That’s the type 
of team I have.”

‘‘If I had to describe our plant in a few words, 

I’d say ‘extremely clean.’ Sure it’s a wastewa-

ter facility, but our housekeeping is immaculate.”
 RANDY SACK

(continued)

isms. As a result, the process provides enhanced treatment 
in the same volume of tankage.

The new plant takes flow from the City of Salida as 
well as wastewater from nearby Poncha Springs. Aver-
age daily flow at present is about 0.88 mgd. Influent 
flows by gravity over a bridge across the Arkansas River to the plant, where 
it enters the preliminary treatment facility for screening and grit removal 
(Vulcan screening washer). An air ionization odor control system from 
TransTech Energy and Environmental is positioned in the same area.

A pair of primary clarifiers (Evoqua) follow; the overflow is sent to two 

separate anoxic zones, and then to two aerated IFAS tanks, where the poly-
ethylene media augments biological treatment, including nitrification. Tur-
blex blowers (Evoqua) supply the air. The media is held in the activated 
sludge tank by retaining screens, while the mixed liquor flows on to two sec-
ondary clarifiers. A portion of the nitrified stream is recycled to the anoxic 

zone to achieve denitrification and partial BOD reduction upstream of the 
aerobic IFAS zones.

Clarifier overflow passes through a disc filter (WesTech Engineering) 
and then is disinfected in an Aqua Ray 40 HO UV system (Ozonia) before 
discharge to the Arkansas River, which flows eastward out of the Rockies.

FIXED-FILM TECHNOLOGY
The AnoxKaldnes IFAS (Integrated Fixed-Film Activated Sludge) 

system, developed and marketed by Kruger, a subsidiary of Veolia 
Water Solutions & Technologies, uses non-clogging biofilm carriers 
positioned with activated sludge mixed liquor in an aerobic reactor.

According to the Kruger website, the carrier media, made of 
high-density polyethylene, does not require backwashing and 
provides a large surface area for biofilm. Since nitrification capacity 
increases without an increase in solids loading, a plant can main-
tain nitrifying biomass in a smaller footprint than would be possible 
with a conventional activated sludge system.

An engineered aeration system mixes the media and mixed 

liquor in the reactor. Stainless steel screens retain the media within 
the reactor, allowing the mixed liquor to pass through and settle out 
in the secondary clarifiers. The pre-denitrification zone combines 
nitrified internal recirculation, raw influent and return activated 
sludge to achieve total nitrogen removal and partial BOD reduction 
upstream of the aerobic IFAS zones.

“Kruger sent out some of their top people to teach our staff 
about the system,” says Randy Sack, plant manager.” John He 
conducted the training with staff. He taught us about trying 
different things with the system, like changing the internal recycle 
and trying a thicker sludge blanket to help with some of the removals.”

‘‘We do 95 percent of our maintenance in-house. ... When 

we face an issue, we simply go out and make things right.”
RANDY SACK

Salida Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 280 mg/L < 5 mg/L 30 mg/L

TSS 300 mg/L < 5 mg/L 30 mg/L

Ammonia 19 mg/L < 1 mg/L Report

The team at the Salida treatment facility includes, from left, 
Bryan MacNiven, operator; Randy Sack, plant manager; 
and Dan Poole and Bob Cannon, operators.



14     TREATMENT PLANT OPERATOR

Then there’s the lawn. “If I had to describe our plant in a few words, I’d 
say ‘extremely clean,’” Sack says. “Sure it’s a wastewater facility, but our 
housekeeping is immaculate. Our lawn is mowed, the trees and shrubs 
trimmed. Nothing is overgrown. It’s a good way to keep sand and dirt from 
blowing around and dirtying up the place. When our council members come 
for a visit, they sometimes get mad because the landscaping here is nicer 
than anyplace else in town.” And who does the yard work? “We all do,” says Sack.

Sack, who was born and raised and played high school football in Salida, 
never thought wastewater treatment would be his profession when he started 
at the plant 36 years ago. “I was on the road a lot and needed something that 
would let me be at home,” he says.

The longevity of his career has rubbed off on the operators: 29 years for 
Bob Cannon, 19 years for Poole and four years for Bryan MacNiven. “I really 
appreciate the job these guys do,” says Sack. “You don’t often see this kind 
of longevity in this business. I think it shows you that we like what we do.”

  

 
 

Operator Bob Cannon takes a dissolved oxygen reading (analyzer from InsiteIG).

Evoqua Water 
Technologies, LLC
www.evoqua.com

GEA Westfalia Separator, Inc.
201/767-3900
http://us.westfalia-separator.com

InsiteIG
985/639-0006
www.insiteig.com

Kruger USA
919/677-8310
www.krugerusa.com

 featured   products from:
Ozonia North America, LLC
201/676-2525
www.ozonia.com

TransTech Energy and 
Environmental
412/904-4203
www.trans-tech.org

Vulcan Industries, Inc.
712/642-2755
www.vulcanindustries.com

WesTech Engineering, Inc.
801/265-1000
www.westech-inc.com

‘‘You don’t often  

see this kind  

of longevity in this  

business. I think it 

shows you that we  

like what we do.”
RANDY SACK

ABOVE: Windrowed compost piles 
are turned as necessary. LEFT: Deep 
in the Rocky Mountains, the Salida 
Wastewater Treatment Facility 
received the 2013 Plant of the Year 
Award from the Colorado Rural 
Water Association.

@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

 

Visit TPOmag.com and 
sign up for newsletters and  
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

PRODUCT SPOTLIGHT

24 Most
Innovative
Technologies
Innovation was a big theme at WEFTEC 2014, the clean-water industry’s 
flagship exhibition and conference. Take at look at some of the newer and 
[...]
The Bay Area Biosolids to Energy Coalition was formed in 2006 to cre-
ate sustainable energy sources. Delta Diablo is hosting a demonstration of a 
technology, developed by Chemergy, that converts biosolids to hydrogen. It 
is conducted through a partnership with Lawrence Livermore National Lab-
oratory and Chemergy. 

The $1.75 million project is funded by the California Energy Commis-
sion and Chemergy. It uses reduction-oxidation thermoelectrochemistry to 
produce renewable hydrogen gas from wet biosolids. The hydrogen will be 
used to make electricity using a fuel cell provided by the U.S. Department 
of Energy Fuel Cell Technologies Office and the U.S. Department of Defense 
Construction Engineering Research Laboratory.

Chemergy will process about 1 ton of biosolids per day to produce up to 
30 kW of electricity for use in the plant. Excess process heat can be used for 
local heating, while the hydrogen is converted to energy in a vehicle or sta-
tionary generator.

NO LAUGHING MATTER
Another pilot at Delta Diablo uses bacteria to create nitrous oxide from 

ammonia in wastewater. Better known as laughing gas, nitrous oxide is a fuel 
used in rockets and some race cars that can be used in cogeneration engines.

“It’s a new nitrogen removal process that will give engines more power 
with the same amount of fuel,” says Amanda Roa, environmental compli-
ance engineer. “Nitrogen removal is very energy-intensive. When we were 
approached with a new process that may require less energy, or possibly even 
produce energy, we were very interested.”

CANDO was developed by Dr. Yaniv Scherson of Stanford University. 
“A lot of processes use the anammox bacteria to convert ammonia to nitro-
gen gas,” says Roa. “CANDO adds a twist by converting ammonia to nitrous 
oxide. The pilot will determine how much ammonia can be removed and 
how much nitrous oxide can be recovered.”

Bench-scale studies conducted by Stanford and Delta Diablo showed 
close to 95 percent ammonia removal and 80 percent conversion to nitrous 
oxide. This year’s six-month test is the first time the technology has been 
used in a real-life setting.

The TomKat Center for Sustainable Energy at Stanford is funding the 
equipment. Other support is coming from the National Science Foundation 
Engineering Research Center for Reinventing the Nation’s Urban Water 
Infrastructure (ReNUWIt), along with grants from the National Science 
Foundation and Veolia Water.

 
FORWARD AND REVERSE 

In another project, with Porifera, Delta Diablo is helping develop a new 
method of treating effluent using a combination of forward osmosis and 

SUSTAINABLE
OPERATIONS

Finding
Better
Ways
 
PILOT PROJECTS AT DELTA DIABLO TEST TECHNOLOGIES WITH POTENTIAL  
TO SAVE ENERGY, ENHANCE RESOURCE UTILIZATION AND IMPROVE TREATMENT

By Doug Day

The CANDO team at the Delta Diablo included, from left, Darrell Cain, laboratory manager; Amanda Roa, 
environmental compliance engineer; Dr. Yaniv Scherson of Stanford University; and Bill Svoboda, chemist II.

reverse osmosis technology. “The technology has recently reached commer-
cial stage,” says Darling. It could cost 30 percent less than conventional 
reverse osmosis through reduced chemical use, less maintenance and lower 
energy consumption.

The same technology could be used to desalt brackish water for irriga-
tion, potentially cutting energy use by 90 percent. Other configurations of 
the technology can generate electricity using treated wastewater and high-
salinity waste streams.

“It’s a potential game changer if it works,” adds Darling. “2013 was the 
driest year on record in California, so we’re in a significant multiyear drought. 
That in combination with sea level rise is making our water supply more salty. 
If somebody can come up with a new way, it has great potential worldwide.”

Darling says such cooperative efforts help new ideas survive the “valley 
of death” that exists between an idea and getting it to market. “In the past, 
private industry may have assisted 
new technologies to market. Now the 
trend is that they sit back and watch. 
If it’s successful, they will buy it. 
Public agencies don’t typically have 
a research and development budget 
but we can invite these new technol-
ogies to use our facilities in a care-
ful and deliberate manner.”   

What’s Your Story?

TPO welcomes news about 
environmental improvements at 
your facility for the Sustainable 
Operations column. Send your 
ideas to editor@tpomag.com or 
call 715/277-4094.

‘‘Public agencies don’t typically have a 

research and development budget but we 

can invite these new technologies to use our 

facilities in a careful and deliberate manner.”
GARY DARLING

WHERE REUSE IS CRITICAL

Since 2000, Delta Diablo has been using reclaimed water  
at two power plants, two golf courses and 12 city parks in 
Antioch and Pittsburg. “In this day and age, especially in the 
drier regions, there is no logic in treating water and using it  
only one time when it has many uses,” says Gary Darling, 
general manager.

The resource recovery district is the lead agency for the 
Western Recycled Water Coalition, a 22-member group of 
agencies and utilities that are planning 21 recycling projects to 
reduce the pumping of freshwater from the San Joaquin-Sacra-
mento River Delta and local aquifers, and to provide 120,000 
acre-feet of new sustainable, drought-resistant water supply.

The 16.5 mgd Delta Diablo plant produces an average of 6 
mgd of reclaimed water. About 90 percent of it goes to cool two 
combined-cycle natural-gas-fired electric power plants. The rest 
goes to the golf courses and parks for irrigation. “There are hot 
summer days, when the power plants are cranked up, that all of 
our effluent is being recycled,” says Darling.

A 2013 national survey identified 92 entities developing 
recycled water projects in 14 states. Sixty-five projects in 
California accounted for nearly 1 million acre-feet of water over 
the next 10 years. The total cost of the projects is estimated at 
$6.4 billion.

“More than a third of these projects need financial assis-
tance,” says Darling. “We need state and federal partnerships. 
There is also an effort to study direct potable reuse, including  
a $6 million program to look at the science, public acceptance 
and regulatory aspects of treating water to the next level and 
sending it directly into the water supply.”

Angela Lowrey, public information manager for Delta  
Diablo, says people are more likely to support direct use of 
treated water when they hear about it personally. “When I talk 
about putting drinking water on landscaping or golf courses  
or for cooling power plants, I receive a resounding ‘No,’” she  
says. “It opens the door to talk about recycled water as a  
viable alternative.”

The pilot-scale demonstration of the CANDO process for converting ammonia 
to nitrous oxide for energy recovery.

Secondary clarifiers at Delta Diablo, which serves 42 square miles with a 
population of 200,000 in Antioch, Bay Point, and Pittsburg. The sanitation  
district was formed in 1976, and the plant went online in 1980.



26     TREATMENT PLANT OPERATOR

From April through October (in-season), effluent from the Billerica 
(Mass.) Wastewater Treatment Plant averaged 0.80 mg/L total phos-
phorus. From November through March (off-season), it averaged 1.55 

mg/L. In 2008, the U.S. EPA lowered the plant’s total phosphorus limit to 
0.20 mg/L in-season and 0.75 mg/L off-season.

To comply, operators added sodium aluminate at the head of the treat-
ment train and polyaluminum chloride solution (USALCO) at the end. “That 
lowered our in-season total phosphorus to 0.50 mg/L,” says Jeff Kalmes, 
plant supervisor. “We couldn’t use sodium aluminate in winter because it 
froze, so our off-season total phosphorus averaged 1.29 mg/L.”

As a remedy, the Woodard & Curran Engineering firm recommended 
the CoMag phosphorus reduction system (Evoqua Water Technologies) for 
its economical operation and small footprint to accommodate a retrofit. The 
plant was the nation’s first to receive a full-size CoMag system installation.

 
PREPARING THE PLANT

With 80 percent of the town’s 40,000 residents connected to the sewer 
system, the 5.4 mgd (design) activated sludge plant treats 3.83 mgd on aver-
age. Operators wasted secondary sludge to one of two diffused air flotation 
thickeners (DAFT), then stored it in a 70,000-gallon tank. A second identi-
cal tank held primary sludge, and a third mixed the contents of the first two 

before a Fournier rotary press dewatered the solids. Effluent was chlorinated, 
dechlorinated and discharged to the Concord River.

A two-month pilot study familiarized Evoqua Water Technologies engi-
neers with the plant’s secondary effluent as it ran through the phosphorus 
removal system in a portable trailer. “Whenever they took a sample to test 
for phosphorus, we split it,” says Kalmes. “I ran my own test and sent a sam-
ple to a third-party laboratory. Our results always came in lower, which con-
vinced us the system worked. However, we all used different EPA-approved 
tests, and that could account for the variances.”

In late 2008 the DAFT units were replaced with gravity thickeners (set-
tling tanks), five 3 mgd tertiary pumps in the basement, and a storage area 
for the alum, caustic and polymer used to condition the secondary effluent. 
Workers also installed two magnetic drums to collect and recycle magnetite 
(Fe3O4), the mineral in the CoMag system that helps remove particulate con-
taining phosphorus.

With the gravity thickeners online, operators routed sludges to them 
without stopping operations. As the holding tanks emptied, workers con-
verted them to two 24-foot-diameter tertiary settling tanks and a pump room 
for the CoMag return activated sludge pumps. They installed the phospho-
rus removal system — four 11-foot-square by 11-foot-deep reaction tanks — 
alongside the former holding tanks. The workhorse of the system is magnetite, 
a mineral resembling black talcum powder but five times heavier than sand.

 
MINERAL WITH A MISSION

Operators condition secondary effluent (CoMag influent) in the first two 

wastewater:
HOW WE DO IT

It’s All Settled
A PHOSPHORUS REDUCTION PROCESS USING MAGNETITE BALLAST HELPS A MASSACHUSETTS 
TREATMENT PLANT CONSISTENTLY MEET STRICT EFFLUENT PERMIT LIMITS

By Scottie Dayton

Dave Garabedian, operations and maintenance specialist, checks the shear 
mixer after the chemical bond between the floc and magnetite has been broken.

A schematic of the CoMag system (Evoqua Water Technologies). Note low 
effluent turbidity reading on the right side.

tanks to remove small amounts of TSS. The liquid then flows to the third 
(reaction) tank, where it mixes with fresh and recirculated magnetite.

Operators add 50 pounds of magnetite per day to a slurry tank; a 30 gpm 
on-demand pump then sends the mixture to reaction tank 3. Recirculated 
magnetite comes from the tertiary tanks. Operators add a small dose of 
Superfloc polymer (Kemira) per day to reaction tank 4 to create floc and 
enhance the capture rate of fine particulates.

The mixture then flows to the tertiary settling tanks. The high specific 
gravity of the ballasted floc produces rapid, reliable settling. The increase 
in solids density improves the capture of contaminants, enhances plant stabil-
ity and enables the system to withstand high fluctuations in loads and flows.

Sludge wasted from the tertiary tanks flows through a shear mixer that 
breaks the chemical bond between the floc and magnetite. As the freed liq-
uid rises, it hits a spinning magnetic drum that captures the mineral and 
returns it to the slurry tank for recirculation. The separated sludge flows 
back to the gravity thickener.

SURPASSING EXPECTATIONS
“Initially, Evoqua Water Technologies said we’d probably lose 30 pounds 

of magnetite per day,” says Kalmes. “During the four years we’ve run the 
system, we’ve learned that conditioning effluent to 6.3 pH maximizes set-
tling of phosphorus, aluminum and magnetite. The result is a loss of 1 to 6 
pounds of mineral per day.”

Daily, two operators manually test the pH in the reaction tanks, and 
Kalmes collects a sample of CoMag waste activated sludge to ensure that it 
has a 6.3 pH. “Operators must be diligent and at the top of their game,” he 
says. “For example, by looking at our chemical usage every morning, they 
can identify a problem within five minutes.”

And therein lay the rub. The retrofit switched the plant from manual 
operation to automation. After Evoqua Water Technologies trained person-
nel on SCADA operation, the biggest challenge was getting them to use it. 
Kalmes made daily checklists to help operators familiarize themselves with 
the SCADA screens by cycling through them.

“Automation was a big move on many levels,” says Kalmes. “For exam-
ple, we’re still running three shifts, but we’re going to one shortly. We’ll keep 
the off-shift operators, enabling us to tackle more projects and have backup 
personnel to cover vacations or illness.”

 
TINKERING WITH TREATMENT

Billerica is unique in that the CoMag system is at the end of the treat-
ment train, enabling operators to split the flow or bypass the reaction tanks 
and go directly to chlorination. The arrangement allows Kalmes and Dave 
Garabedian, operations and maintenance specialist, to experiment. During 
the off-season, they run 1 mgd through the CoMag system, testing ways to 
optimize performance by varying alum, polymer or magnesium volumes.

“Making small changes to the tertiary sludge wasting schedule taught us 
that we’ll have the best result if we waste for nine minutes on and 45 min-
utes off,” says Kalmes. “If we adjust the time a minute either way, we notice 
differences in the phosphorus and aluminum levels.”

The numbers speak for themselves. In-season effluent total phosphorus 
dropped to between 0.07 and 0.14 mg/L, and off-season went to 0.50 mg/L. 
“Our in-season influent has 196 mg/L BOD and the final effluent has 2 mg/L 
BOD and TSS,” says Kalmes. “In winter when we co-blend effluents from 
straight treatment and CoMag, we have 12 mg/L BOD and 9 mg/L TSS.” 
The permit is 30 mg/L for both.

A meter downstream of the tertiary settling tank but before chlorination 
measures turbidity. “It averages 0.51 NTU, but I’ve seen it as low as 0.20 
NTU,” says Kalmes. “We can see a coin on the bottom of our 8-foot-deep 

chlorine tanks.” Nevertheless, he believes the team 
can work the system even harder to achieve still bet-
ter results.

“As far as chemical and mineral usage, we’re 
exceeding anything projected by the technology 
providers,” says Kalmes. “They’re here often to see 
what we do and they use what they learn in future 

installations. Operators and engi-
neers who have heard of our success 
come from China, Russia, Poland, 
Cyprus and across the U.S. At the 
end of the day, we know what we’ve 
done equals quality going out and 
we’re mighty proud of it.”   

Jeff Kalmes, plant supervisor, swaps out the shear mixers that separate mag-
netite from floc before the CoMag influent enters the magnetic recovery drum.

Operators Jim Lucas (left) and Ken Richard position a container of Kemira 
Superfloc polymer for dewatering biosolids.

‘‘During the four years we’ve run the system, we’ve learned that 

conditioning effluent to 6.3 pH maximizes settling of phosphorus, 

aluminum and magnetite.”
JEFF KALMES

Check us out.
Youtube.com/TPOmagazine

Share Your Ideas
TPO welcomes news about interesting 
methods or uses of technology at  
your facility for future articles in the  
How We Do It column. 

Send your ideas to editor@ 
tpomag.com or call 715/277-4094.



tpomag.com    December 2014   27

From April through October (in-season), effluent from the Billerica 
(Mass.) Wastewater Treatment Plant averaged 0.80 mg/L total phos-
phorus. From November through March (off-season), it averaged 1.55 

mg/L. In 2008, the U.S. EPA lowered the plant’s total phosphorus limit to 
0.20 mg/L in-season and 0.75 mg/L off-season.

To comply, operators added sodium aluminate at the head of the treat-
ment train and polyaluminum chloride solution (USALCO) at the end. “That 
lowered our in-season total phosphorus to 0.50 mg/L,” says Jeff Kalmes, 
plant supervisor. “We couldn’t use sodium aluminate in winter because it 
froze, so our off-season total phosphorus averaged 1.29 mg/L.”

As a remedy, the Woodard & Curran Engineering firm recommended 
the CoMag phosphorus reduction system (Evoqua Water Technologies) for 
its economical operation and small footprint to accommodate a retrofit. The 
plant was the nation’s first to receive a full-size CoMag system installation.

 
PREPARING THE PLANT

With 80 percent of the town’s 40,000 residents connected to the sewer 
system, the 5.4 mgd (design) activated sludge plant treats 3.83 mgd on aver-
age. Operators wasted secondary sludge to one of two diffused air flotation 
thickeners (DAFT), then stored it in a 70,000-gallon tank. A second identi-
cal tank held primary sludge, and a third mixed the contents of the first two 

before a Fournier rotary press dewatered the solids. Effluent was chlorinated, 
dechlorinated and discharged to the Concord River.

A two-month pilot study familiarized Evoqua Water Technologies engi-
neers with the plant’s secondary effluent as it ran through the phosphorus 
removal system in a portable trailer. “Whenever they took a sample to test 
for phosphorus, we split it,” says Kalmes. “I ran my own test and sent a sam-
ple to a third-party laboratory. Our results always came in lower, which con-
vinced us the system worked. However, we all used different EPA-approved 
tests, and that could account for the variances.”

In late 2008 the DAFT units were replaced with gravity thickeners (set-
tling tanks), five 3 mgd tertiary pumps in the basement, and a storage area 
for the alum, caustic and polymer used to condition the secondary effluent. 
Workers also installed two magnetic drums to collect and recycle magnetite 
(Fe3O4), the mineral in the CoMag system that helps remove particulate con-
taining phosphorus.

With the gravity thickeners online, operators routed sludges to them 
without stopping operations. As the holding tanks emptied, workers con-
verted them to two 24-foot-diameter tertiary settling tanks and a pump room 
for the CoMag return activated sludge pumps. They installed the phospho-
rus removal system — four 11-foot-square by 11-foot-deep reaction tanks — 
alongside the former holding tanks. The workhorse of the system is magnetite, 
a mineral resembling black talcum powder but five times heavier than sand.

 
MINERAL WITH A MISSION

Operators condition secondary effluent (CoMag influent) in the first two 

wastewater:
HOW WE DO IT

It’s All Settled
A PHOSPHORUS REDUCTION PROCESS USING MAGNETITE BALLAST HELPS A MASSACHUSETTS 
TREATMENT PLANT CONSISTENTLY MEET STRICT EFFLUENT PERMIT LIMITS

By Scottie Dayton

Dave Garabedian, operations and maintenance specialist, checks the shear 
mixer after the chemical bond between the floc and magnetite has been broken.

A schematic of the CoMag system (Evoqua Water Technologies). Note low 
effluent turbidity reading on the right side.

tanks to remove small amounts of TSS. The liquid then flows to the third 
(reaction) tank, where it mixes with fresh and recirculated magnetite.

Operators add 50 pounds of magnetite per day to a slurry tank; a 30 gpm 
on-demand pump then sends the mixture to reaction tank 3. Recirculated 
magnetite comes from the tertiary tanks. Operators add a small dose of 
Superfloc polymer (Kemira) per day to reaction tank 4 to create floc and 
enhance the capture rate of fine particulates.

The mixture then flows to the tertiary settling tanks. The high specific 
gravity of the ballasted floc produces rapid, reliable settling. The increase 
in solids density improves the capture of contaminants, enhances plant stabil-
ity and enables the system to withstand high fluctuations in loads and flows.

Sludge wasted from the tertiary tanks flows through a shear mixer that 
breaks the chemical bond between the floc and magnetite. As the freed liq-
uid rises, it hits a spinning magnetic drum that captures the mineral and 
returns it to the slurry tank for recirculation. The separated sludge flows 
back to the gravity thickener.

SURPASSING EXPECTATIONS
“Initially, Evoqua Water Technologies said we’d probably lose 30 pounds 

of magnetite per day,” says Kalmes. “During the four years we’ve run the 
system, we’ve learned that conditioning effluent to 6.3 pH maximizes set-
tling of phosphorus, aluminum and magnetite. The result is a loss of 1 to 6 
pounds of mineral per day.”

Daily, two operators manually test the pH in the reaction tanks, and 
Kalmes collects a sample of CoMag waste activated sludge to ensure that it 
has a 6.3 pH. “Operators must be diligent and at the top of their game,” he 
says. “For example, by looking at our chemical usage every morning, they 
can identify a problem within five minutes.”

And therein lay the rub. The retrofit switched the plant from manual 
operation to automation. After Evoqua Water Technologies trained person-
nel on SCADA operation, the biggest challenge was getting them to use it. 
Kalmes made daily checklists to help operators familiarize themselves with 
the SCADA screens by cycling through them.

“Automation was a big move on many levels,” says Kalmes. “For exam-
ple, we’re still running three shifts, but we’re going to one shortly. We’ll keep 
the off-shift operators, enabling us to tackle more projects and have backup 
personnel to cover vacations or illness.”

 
TINKERING WITH TREATMENT

Billerica is unique in that the CoMag system is at the end of the treat-
ment train, enabling operators to split the flow or bypass the reaction tanks 
and go directly to chlorination. The arrangement allows Kalmes and Dave 
Garabedian, operations and maintenance specialist, to experiment. During 
the off-season, they run 1 mgd through the CoMag system, testing ways to 
optimize performance by varying alum, polymer or magnesium volumes.

“Making small changes to the tertiary sludge wasting schedule taught us 
that we’ll have the best result if we waste for nine minutes on and 45 min-
utes off,” says Kalmes. “If we adjust the time a minute either way, we notice 
differences in the phosphorus and aluminum levels.”

The numbers speak for themselves. In-season effluent total phosphorus 
dropped to between 0.07 and 0.14 mg/L, and off-season went to 0.50 mg/L. 
“Our in-season influent has 196 mg/L BOD and the final effluent has 2 mg/L 
BOD and TSS,” says Kalmes. “In winter when we co-blend effluents from 
straight treatment and CoMag, we have 12 mg/L BOD and 9 mg/L TSS.” 
The permit is 30 mg/L for both.

A meter downstream of the tertiary settling tank but before chlorination 
measures turbidity. “It averages 0.51 NTU, but I’ve seen it as low as 0.20 
NTU,” says Kalmes. “We can see a coin on the bottom of our 8-foot-deep 

chlorine tanks.” Nevertheless, he believes the team 
can work the system even harder to achieve still bet-
ter results.

“As far as chemical and mineral usage, we’re 
exceeding anything projected by the technology 
providers,” says Kalmes. “They’re here often to see 
what we do and they use what they learn in future 

installations. Operators and engi-
neers who have heard of our success 
come from China, Russia, Poland, 
Cyprus and across the U.S. At the 
end of the day, we know what we’ve 
done equals quality going out and 
we’re mighty proud of it.”   

Jeff Kalmes, plant supervisor, swaps out the shear mixers that separate mag-
netite from floc before the CoMag influent enters the magnetic recovery drum.

Operators Jim Lucas (left) and Ken Richard position a container of Kemira 
Superfloc polymer for dewatering biosolids.

‘‘During the four years we’ve run the system, we’ve learned that 

conditioning effluent to 6.3 pH maximizes settling of phosphorus, 
[...]
mental team responsible for recycling, waste and chemical 
storage compliance, remembers Bishop’s wife, Debbie, coming to 
the plant to get him for dinner. He was going on a 20-hour day 
and hadn’t stopped for lunch. It was at the same time low water 
levels were making it difficult to siphon water out of the lake to 
feed the plant.

Beliveau told her, “You go down to the pump station and grab 
him and say that I’m ordering him to leave.” He adds, “From that 
point forward, I made dictates to him, saying ‘I know the plant is 
important, and I know it’s like your own baby, but your health 
comes first and you have to take some time, and don’t put your 
wife through such duress.’ That’s how dedicated Brian is.”

In his letter supporting Bishop for the Michael J. Garofano 
Operator of the Year Award, Beliveau concluded, “Even with a 
new facility and simpler operation, Brian still continues to ensure 
that this facility produces the best-quality water possible!”

Brian Bishop’s serious approach 
to his work has earned him praise 
from village officials and state 
regulators alike.



32     TREATMENT PLANT OPERATOR

THE INNOVATION AWARDS PROGRAM MAY BE UNIQUE 
to Hillsborough, N.C. Eric Peterson, town manager, started it in 2009 to 
recognize employees for exceptional contributions, ideas and efforts result-
ing in superior service or cost savings to citizens.

Anyone can nominate full- and part-time town employees throughout 
the fiscal year. A review committee selects the finalists, who receive Gold 
($500 and one day’s vacation), Silver ($250) and Bronze ($100) awards or hon-
orable mentions. The 2013 Silver award winners included six team members 
at the Hillsborough Water Treatment Facility.

• Russell Bateman, plant superintendent (27 years with the town)
• Howard Hobson, acting plant superintendent and chief operator (25 years)
• Larry Williams (19 years), Steve Baker (16 years), Malcolm Hester (16 

years) and Randall Lloyd (seven years), operators
Bateman and Hobson also won Bronze awards. All have Grade 3 (high-

est) water treatment operator certification. Williams, Baker and Lloyd are 
also certified laboratory technicians, and Williams and Lloyd were former 
superintendents at other plants. 

“Eric came from a town that didn’t have a water or wastewater treatment 
plant,” says Hobson. “We’re a small town with both, so it was challenging for 
him to understand how everything worked.” In June and July 2013, the water 
division faced multiple obstacles during a dredging project at the Lake Ben 
Johnston reservoir. Assisted by the utilities division, operators provided quality 
service to customers through innovative plant management and operation.

 
CONVENTIONAL TREATMENT 

The 3 mgd (design) water plant, built in 1972, was upgraded in 2005 with 

new raw-water and finished-water 
pump stations, a 1-million-gallon 
clearwell and three dual-media fil-
ters with air source. Finished water 
is delivered through 123 miles of 
mains to 14,700 customers.

The plant draws raw water into 
a 20-inch main via two vertical 
screened 24-inch intakes on the Lake 
Ben Johnston reservoir on the Eno 
River. After treating the water with 0.5 ppm sodium permanganate, two 44 
hp pumps (all Floway pumps from Weir Minerals) deliver it 2,500 feet to the 
static flash mixer (Philadelphia Mixing Solutions), which feeds liquid alum 
and pre-caustic if needed.

Water flows from the mixer through three flocculation tanks (total 100,000 
gallons) with Anco mixers (Enviropax) before entering two 250,000-gallon 
sedimentation basins. It then flows to three FilterWorx dual-media filters 
(Leopold – a Xylem Brand). The liquid drips through anthracite coal over 
sand with a Leopold IMS cap porous plate support instead of gravel. 

Post-caustic, AQUA MAG blended phosphate (Alexander, a Carus com-
pany) and fluoride are fed to the finished water as two 100 hp/1,050 gpm 
pumps and a 200 hp/2,600 gpm pump send it from the 200,000-gallon pump 
well. Ammonium sulfate is added at 85 pounds per day as the water leaves 
the plant for four storage tanks totaling 6.45 million gallons. Except for Accu-
met pH meters from Cole-Parmer, monitoring sensors are from Hach. Oper-
ators make chemical adjustments manually.

Recognized
Excellence

WATER TREATMENT PERSONNEL IN A NORTH CAROLINA CITY EARN THEIR 
FAIR SHARE OF THE COMMUNITY’S ANNUAL AWARDS FOR INNOVATION

STORY: Scottie Dayton
PHOTOGRAPHY: Al Drago

water: PLANT
top performer

FLUCTUATING LEVELS
Controlling turbidity is a key operations challenge. Water from the 4-mile-

long, 16-foot-deep Lake Ben Johnston averages 20 NTU in summer. Com-
plicating matters, an “island” of sediment, vegetation and logs formed around 
the raw water intake 24 feet from shore. “We could see the entire island shift 
when we blew the intakes once or twice a month,” says Hobson. Within a day 
or two, mud was back on the screens. 

As sediment increased in the lake, the plant’s ability to remove TOC 
decreased, enabling trihalomethane levels to rise above the average 0.057 
mg/L. This was not the operators’ first brush with fluctuating THM levels. 
Shortly after the 1-million-gallon clearwell came online, its THM levels 
reached 0.087 mg/L. “We normally keep the clearwell less than half full,” 
says Hobson. “Nevertheless, the water just cooked until it was pumped to 
the system.”

At the time, operators fed chlorine at 2 ppm before the filters, then post 
chlorine after them. State consultants Mike Hicks and J.D. Monroe intro-

Hillsborough (N.C.) Water Treatment Facility
BUILT: | 1972 (upgraded 2005)
POPULATION SERVED: | 14,700
SERVICE AREA: | Town of Hillsborough
CAPACITY: | 3 mgd design
TREATMENT PROCESS: | Conventional
SOURCE WATER: | Eno River
INFRASTRUCTURE: | 123 miles of water mains, 4 water towers, 
 2 pump stations
KEY CHALLENGE: | Turbidity
ANNUAL BUDGET: | $1 million (operations)
WEBSITE: | www.ci.hillsborough.nc.us
GPS COORDINATES: | Latitude: 36°04’02.77” N; longitude: 79°07’28.29” W

‘‘Receiving an award is never a one-man 

show. If it weren’t for my fellow operators 

and utility workers, a lot of this wouldn’t happen. 

It’s always a team event here, and every day 

brings a new challenge.”
HOWARD HOBSON

Russell Bateman, Hillsborough plant superintendent, is proud 
of his team’s ability to perform consistently and maintain 
water quality even in challenging conditions. 



tpomag.com    December 2014   33

THE INNOVATION AWARDS PROGRAM MAY BE UNIQUE 
to Hillsborough, N.C. Eric Peterson, town manager, started it in 2009 to 
recognize employees for exceptional contributions, ideas and efforts result-
ing in superior service or cost savings to citizens.

Anyone can nominate full- and part-time town employees throughout 
the fiscal year. A review committee selects the finalists, who receive Gold 
($500 and one day’s vacation), Silver ($250) and Bronze ($100) awards or hon-
orable mentions. The 2013 Silver award winners included six team members 
at the Hillsborough Water Treatment Facility.

• Russell Bateman, plant superintendent (27 years with the town)
• Howard Hobson, acting plant superintendent and chief operator (25 years)
• Larry Williams (19 years), Steve Baker (16 years), Malcolm Hester (16 

years) and Randall Lloyd (seven years), operators
Bateman and Hobson also won Bronze awards. All have Grade 3 (high-

est) water treatment operator certification. Williams, Baker and Lloyd are 
also certified laboratory technicians, and Williams and Lloyd were former 
superintendents at other plants. 

“Eric came from a town that didn’t have a water or wastewater treatment 
plant,” says Hobson. “We’re a small town with both, so it was challenging for 
him to understand how everything worked.” In June and July 2013, the water 
division faced multiple obstacles during a dredging project at the Lake Ben 
Johnston reservoir. Assisted by the utilities division, operators provided quality 
service to customers through innovative plant management and operation.

 
CONVENTIONAL TREATMENT 

The 3 mgd (design) water plant, built in 1972, was upgraded in 2005 with 

new raw-water and finished-water 
pump stations, a 1-million-gallon 
clearwell and three dual-media fil-
ters with air source. Finished water 
is delivered through 123 miles of 
mains to 14,700 customers.

The plant draws raw water into 
a 20-inch main via two vertical 
screened 24-inch intakes on the Lake 
Ben Johnston reservoir on the Eno 
River. After treating the water with 0.5 ppm sodium permanganate, two 44 
hp pumps (all Floway pumps from Weir Minerals) deliver it 2,500 feet to the 
static flash mixer (Philadelphia Mixing Solutions), which feeds liquid alum 
and pre-caustic if needed.

Water flows from the mixer through three flocculation tanks (total 100,000 
gallons) with Anco mixers (Enviropax) before entering two 250,000-gallon 
sedimentation basins. It then flows to three FilterWorx dual-media filters 
(Leopold – a Xylem Brand). The liquid drips through anthracite coal over 
sand with a Leopold IMS cap porous plate support instead of gravel. 

Post-caustic, AQUA MAG blended phosphate (Alexander, a Carus com-
pany) and fluoride are fed to the finished water as two 100 hp/1,050 gpm 
pumps and a 200 hp/2,600 gpm pump send it from the 200,000-gallon pump 
well. Ammonium sulfate is added at 85 pounds per day as the water leaves 
the plant for four storage tanks totaling 6.45 million gallons. Except for Accu-
met pH meters from Cole-Parmer, monitoring sensors are from Hach. Oper-
ators make chemical adjustments manually.

Recognized
Excellence

WATER TREATMENT PERSONNEL IN A NORTH CAROLINA CITY EARN THEIR 
FAIR SHARE OF THE COMMUNITY’S ANNUAL AWARDS FOR INNOVATION

STORY: Scottie Dayton
PHOTOGRAPHY: Al Drago

water: PLANT
top performer

FLUCTUATING LEVELS
Controlling turbidity is a key operations challenge. Water from the 4-mile-

long, 16-foot-deep Lake Ben Johnston averages 20 NTU in summer. Com-
plicating matters, an “island” of sediment, vegetation and logs formed around 
the raw water intake 24 feet from shore. “We could see the entire island shift 
when we blew the intakes once or twice a month,” says Hobson. Within a day 
or two, mud was back on the screens. 

As sediment increased in the lake, the plant’s ability to remove TOC 
decreased, enabling trihalomethane levels to rise above the average 0.057 
mg/L. This was not the operators’ first brush with fluctuating THM levels. 
Shortly after the 1-million-gallon clearwell came online, its THM levels 
reached 0.087 mg/L. “We normally keep the clearwell less than half full,” 
says Hobson. “Nevertheless, the water just cooked until it was pumped to 
the system.”

At the time, operators fed chlorine at 2 ppm before the filters, then post 
chlorine after them. State consultants Mike Hicks and J.D. Monroe intro-

Hillsborough (N.C.) Water Treatment Facility
BUILT: | 1972 (upgraded 2005)
POPULATION SERVED: | 14,700
SERVICE AREA: | Town of Hillsborough
CAPACITY: | 3 mgd design
TREATMENT PROCESS: | Conventional
SOURCE WATER: | Eno River
INFRASTRUCTURE: | 123 miles of water mains, 4 water towers, 
 2 pump stations
KEY CHALLENGE: | Turbidity
ANNUAL BUDGET: | $1 million (operations)
WEBSITE: | www.ci.hillsborough.nc.us
GPS COORDINATES: | Latitude: 36°04’02.77” N; longitude: 79°07’28.29” W

‘‘Receiving an award is never a one-man 

show. If it weren’t for my fellow operators 

and utility workers, a lot of this wouldn’t happen. 

It’s always a team event here, and every day 

brings a new challenge.”
HOWARD HOBSON

Russell Bateman, Hillsborough plant superintendent, is proud 
of his team’s ability to perform consistently and maintain 
water quality even in challenging conditions. 



34     TREATMENT PLANT OPERATOR

duced a program to calculate chlorine contact times at different locations 
throughout the plant. They also moved the chlorine contact point from after 
the filters to between the clearwell and the pump well. The modifications 
lowered THM levels in the clearwell to 0.047 mg/L.

 
ALTERNATIVE ACTION

Dredging behind the dam was the only solution to the sediment prob-
lem, but the lowest bid was more than $100,000 over budget, prompting town 
officials to delay the project for six months. This increased the difficulty for 
operators in controlling THM levels.

To buy time until the dredging contractor arrived in June 2013, William 
Baker, assistant utilities director, suggested using the town’s trailer-mounted 
40 gpm/2,000 psi Mongoose 402 water jetter to blast sediment away from the 

intake. To reach the pipe, Baker purchased and assembled two 8-foot-square 
floating dock sections to form a stable work platform. Then, as Sam Dune-
vant, utilities maintenance technician II, rowed a jon boat, Baker fed out 65 
feet of rope and anchored it to trees on either side of the lake.

After hooking the line to the platform, Baker boarded it with the jetter 

hose and pulled himself hand over 
hand to the intake. Meanwhile, Dune-
vant stood on the bank and fed out 
the hose. Once in position, Baker 
signaled to Bryant Bailey, mainte-
nance technician I, to start the jet-
ter parked on the hill. For their 
actions, the team won Bronze Inno-
vation Awards.

According to Kenneth Keel, engineer/utilities director, flushing the 
screens in April and May was the most significant factor in reducing THM 
levels at the plant. Other factors in reducing THM levels were dredging and 
moving the finished-water chlorine feed to after the clearwell.

 
MAINTAINING CAPACITY

As the dredging date approached, 
plant operators anticipated purchasing 
water for two months from the City of 
Durham and the Orange Water and Sewer 
Authority. However, recent changes to 
both systems made them incompatible 

with Hillsborough’s. That meant turbidity would have to be controlled via 
numerous manual chemical adjustments.

“We already monitor our water every two hours instead of the required 
four hours,” says Hobson. “Once dredging began, we’d have to do it every 15 
minutes and add a third operator to cope with the changes.”

INNOVATORS OF 
DISTINCTION

Howard Hobson, chief 
operator at the Hillsborough 
Water Treatment Facility, and 
Malcolm Hester, Grade III 
operator, received the city’s 
2012 Innovation Silver 
Awards for developing an 
alternate carbon feed system.

“After trying different 
treatment points and types 
of carbon to lower TOC 
removal, we wondered if we 
could make our own liquid 
carbon mixture,” says Hobson. 
Through experimentation on 
weekends, they hit upon 
filling a 150-gallon tank with 
100 gallons of water, adding 
dry carbon, mixing it for 10 
minutes, then adding the 
remaining water and turning 
on the carbon feed pump.

They added a second 
carbon feed point to help 
meet this year’s Stage 2 U.S. 
EPA disinfection byproducts 
rule. The solution has a 
projected annual savings of 
$20,346.

‘‘We already monitor our water every two hours instead of the required 

four hours. Once dredging began, we’d have to do it every 15 minutes 

and add a third operator to cope with the changes.” 
HOWARD HOBSON

Russell Bateman (left) goes over the water level numbers from the previous evening’s heavy rain with Howard Hobson, 
chief operator.

Williams and Lloyd proposed another option: Why not fill the storage 
tanks and clearwell at night when turbidity was lowest, then shut down the 
plant when the night shift quit at 7 a.m. and pump from the clearwell dur-
ing the nine hours of dredging? The solution lasted through the first week 
of May.

“Normally, we have drought in May, June and July, but 2013 was one of 
the wettest years on record,” says Hobson. “Every week for a month we had 
an inch or two of rain, interspersed with cloudbursts dumping 4 and 5 inches 

over three days.” 
The rain overwhelmed the con-

tractor’s two dewatering pumps set 
upstream of the dam to lower the 
lake level and expose more sediment. 
The only way to maintain the level 
below the spillway was if the plant 
drew water during the day. A half-
hour after dredging began, opera-
tors watched turbidity levels shoot 
from 20 NTU to 400 to 700 NTU.

“We used as much chemicals for 
flocculation in two weeks as we nor-
mally use in a month,” says Hobson. 
“We were feeding pre-caustic at 
$4,800 per tank to boost alkalinity, 
then adding more alum at $4,500 per 
tank to optimize coagulation.” The 
normal alum feed rate of 32 to 36 
mg/L occasionally reached 123 mg/L.

Throughout the dredging project, utilities personnel played key support-
ive roles for water operators. Earning Silver Innovation Awards were:

• Nathan Cates, utilities inspector
• Joel Lashley, utility maintenance technician III
• Lacy Painter, utility maintenance technician II
Cates monitored turbidity in the river. He also met with the dredging 

contractor every morning and shared the daily agenda with the operators. 
“Everyone worked as a unit, enabling the contractor to meet the landowner’s 
July 31 deadline to remove the bypass pumps,” says Hobson. Throughout the 
project, the plant met the monthly average water demands of 1.5 to 1.6 mgd 
without imposing restrictions.

The dredging contractor removed 3,600 cubic yards of sediment from 
behind the dam. To accommodate the volume of mud reaching the plant, the 
100-foot-circumference sludge drying bed needed a facelift. “It’s nothing but 
a big pond dug on a peninsula jutting into the river,” says Hobson. “After 23 
years of neglect, the pond was full of sediment, vegetation and trees with 
6-inch-diameter trunks.” 

After a contractor cut down the trees, Lashley and Painter cleared the 
vegetation. They also searched for the two vertical 6-inch drains that dis-
charged the pond’s decanted water to the river but never found them. Con-
sequently, they excavated 12 feet down to the bed’s original depth and installed 
two new 6-inch drains.

“When the mud hit the plant, we ran the main and backup alum pumps 
simultaneously to keep up with it,” says Hobson. “That’s odd for us and a 
little scary. If one of them went down, it would mean a huge price tag to over-
night a replacement – and that would be our best case scenario.”

Anticipating such events, the city replaces a pump every three years, usu-
ally the oldest one. Operators rebuild it for emergencies, but the spares aren’t 

The team at the Hillsborough Water Treatment Facility includes, from left, Russell Bateman, plant superintendent; 
Steve Baker, operator; Malcolm Hesler, operator; Randall Lloyd, operator; Howard Hobson, chief operator; and 
Nathan Cates, utilities inspector. 

Controlling turbidity is a key 
operations challenge at the facility.



tpomag.com    December 2014   35

duced a program to calculate chlorine contact times at different locations 
throughout the plant. They also moved the chlorine contact point from after 
the filters to between the clearwell and the pump well. The modifications 
lowered THM levels in the clearwell to 0.047 mg/L.

 
ALTERNATIVE ACTION

Dredging behind the dam was the only solution to the sediment prob-
lem, but the lowest bid was more than $100,000 over budget, prompting town 
officials to delay the project for six months. This increased the difficulty for 
operators in controlling THM levels.

To buy time until the dredging contractor arrived in June 2013, William 
Baker, assistant utilities director, suggested using the town’s trailer-mounted 
40 gpm/2,000 psi Mongoose 402 water jetter to blast sediment away from the 

intake. To reach the pipe, Baker purchased and assembled two 8-foot-square 
floating dock sections to form a stable work platform. Then, as Sam Dune-
vant, utilities maintenance technician II, rowed a jon boat, Baker fed out 65 
feet of rope and anchored it to trees on either side of the lake.

After hooking the line to the platform, Baker boarded it with the jetter 

hose and pulled himself hand over 
hand to the intake. Meanwhile, Dune-
vant stood on the bank and fed out 
the hose. Once in position, Baker 
signaled to Bryant Bailey, mainte-
nance technician I, to start the jet-
ter parked on the hill. For their 
actions, the team won Bronze Inno-
vation Awards.

According to Kenneth Keel, engineer/utilities director, flushing the 
screens in April and May was the most significant factor in reducing THM 
levels at the plant. Other factors in reducing THM levels were dredging and 
moving the finished-water chlorine feed to after the clearwell.

 
MAINTAINING CAPACITY

As the dredging date approached, 
plant operators anticipated purchasing 
water for two months from the City of 
Durham and the Orange Water and Sewer 
Authority. However, recent changes to 
both systems made them incompatible 

with Hillsborough’s. That meant turbidity would have to be controlled via 
numerous manual chemical adjustments.

“We already monitor our water every two hours instead of the required 
four hours,” says Hobson. “Once dredging began, we’d have to do it every 15 
minutes and add a third operator to cope with the changes.”

INNOVATORS OF 
DISTINCTION

Howard Hobson, chief 
operator at the Hillsborough 
Water Treatment Facility, and 
Malcolm Hester, Grade III 
operator, received the city’s 
2012 Innovation Silver 
Awards for developing an 
alternate carbon feed system.

“After trying different 
treatment points and types 
of carbon to lower TOC 
removal, we wondered if we 
could make our own liquid 
carbon mixture,” says Hobson. 
Through experimentation on 
weekends, they hit upon 
filling a 150-gallon tank with 
100 gallons of water, adding 
dry carbon, mixing it for 10 
minutes, then adding the 
remaining water and turning 
on the carbon feed pump.

They added a second 
carbon feed point to help 
meet this year’s Stage 2 U.S. 
EPA disinfection byproducts 
rule. The solution has a 
projected annual savings of 
$20,346.

‘‘We already monitor our water every two hours instead of the required 

four hours. Once dredging began, we’d have to do it every 15 minutes 

and add a third operator to cope with the changes.” 
HOWARD HOBSON

Russell Bateman (left) goes over the water level numbers from the previous evening’s heavy rain with Howard Hobson, 
chief operator.

Williams and Lloyd proposed another option: Why not fill the storage 
tanks and clearwell at night when turbidity was lowest, then shut down the 
plant when the night shift quit at 7 a.m. and pump from the clearwell dur-
ing the nine hours of dredging? The solution lasted through the first week 
of May.

“Normally, we have drought in May, June and July, but 2013 was one of 
the wettest years on record,” says Hobson. “Every week for a month we had 
an inch or two of rain, interspersed with cloudbursts dumping 4 and 5 inches 

over three days.” 
The rain overwhelmed the con-

tractor’s two dewatering pumps set 
upstream of the dam to lower the 
lake level and expose more sediment. 
The only way to maintain the level 
below the spillway was if the plant 
drew water during the day. A half-
hour after dredging began, opera-
tors watched turbidity levels shoot 
from 20 NTU to 400 to 700 NTU.

“We used as much chemicals for 
flocculation in two weeks as we nor-
mally use in a month,” says Hobson. 
“We were feeding pre-caustic at 
$4,800 per tank to boost alkalinity, 
then adding more alum at $4,500 per 
tank to optimize coagulation.” The 
normal alum feed rate of 32 to 36 
mg/L occasionally reached 123 mg/L.

Throughout the dredging project, utilities personnel played key support-
ive roles for water operators. Earning Silver Innovation Awards were:

• Nathan Cates, utilities inspector
• Joel Lashley, utility maintenance technician III
• Lacy Painter, utility maintenance technician II
Cates monitored turbidity in the river. He also met with the dredging 

contractor every morning and shared the daily agenda with the operators. 
“Everyone worked as a unit, enabling the contractor to meet the landowner’s 
July 31 deadline to remove the bypass pumps,” says Hobson. Throughout the 
project, the plant met the monthly average water demands of 1.5 to 1.6 mgd 